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Effect of Atmospheric Oxidation on Corrosion Resistance of Titanium Alloys

Katsuya HIO and Yoichi KANAMORI

Corrosion resistances of pure Ti, Ti-5Al-2.5Sn, Ti-13V-11Cr-3Al and Ti-6Al-4V alloys were investigated.

In addition, corrosion-resistant improvement was studied. After atmosphere oxidation at 600 ‘C for 1 h,

the samples were immersed in 15 % HCI solution and 30 % HCI solution for 24 h. The oxidation

processing improved the corrosion resistance for samples immersed in 15 % HCI solution. However, for

36 % HCI solution the processing did not affect.
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